



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-09-08 15:08:50
Date of Next Testing: 2029-09-07 15:08:50
Product Name: **Carbon nanotube modified epoxy resin**
CAS Number:
Specifications & Purity: Carbon nanotube content: 1-2wt%
Lot #: K2117767
SKU #: **C196567**
Version: **0**
Analysis #: **567998**
Storage Temperature: Room temperature

Parameter	Limit Values	Result
Assay (Carbon nanotubes)	1-2 (wt%)	1.30000 wt%

John Su
QA & QC Manager